
34

MK-2000 Electric SAW 					                           EXPLODED VIEW



35

 N/P KM ytQ noitpircseD metI

A Assembly, Frame, Brick Saw  a/n 1 

 548851 1 tnemdleW ,emarF   1A

 934351 1 niarD rebbuR ,gulP   2A

 032551 2 waS kcirB 0002 KM ,lebaL   3A

B Assembly, 

n/a

n/a

Upright, Left  a/n 1 

 648851 1  tfeL ,tsoP   1B

 919051 4 paC daeH xeH ,4/3 1 x 81-61/5 ,wercS   2B

 747151 4 kcoL tilpS 61/5 ,rehsaW   3B

 457151 8 talF EAS 61/5 ,rehsaW   4B

 691101 4 xeH 81-61/5 tuN   5B

  1  gniniateR gnirpS ,dutS   6B

 764251 1 paC daeH xeH ,2/1 1 x 81-61/5 ,wercS    7B

 747151 1 kcoL tilpS 61/5 ,rehsaW   8B

 457151 1 talF EAS 61/5 ,rehsaW   9B

C Assembly, Upright, Right  a/n  

 648851 1 tsoP   1C

 919051 4 paC daeH xeH ,4/3 1 x 81-61/5 ,wercS   2C

 747151 4 kcoL tilpS 61/5 ,rehsaW   3C

 457151 8 talF EAS 61/5 ,rehsaW   4C

 691101 4 xeH 81-61/5 tuN   5C

 549351 1 hcnerW ,regnaH   6C

 029051 1 paC daeH xeH ,4/3 1 x 61-8/3 ,wercS   7C

 329051 1 talF EAS 8/3 ,rehsaW   8C

 529051 1 kcoL tilpS EAS 8/3 ,rehsaW   9C

 174251 1 ).cele( ”2/1 pooL noihsuC ,pmalC   01C

 332132 1 paC daeH xeH 4/3 1 x 02-4/1 ,wercS   11C

 519151 2 talF EAS 4/1 ,rehsaW   21C

 195251 1 kcoL tilpS 4/1 ,rehsaW   31C

 398151 1 xeH 02-4/1 tuN   41C

D Assembly, 

Assy 

160066

Cutting Head  a/n  

 1 ,daeH gnittuC ,gnitsaC   1D

 160966 1 tnemtsujdA ,raB   2D

 151358 1 tsirW tilpS ,niP   3D

 144651 2 citsalP ,gnihsuB   4D

 086351 6  2/1 1 x 81-61/5 ,dutS   5D

 139931 1 eldnaH   6D

 806851 1 .D.I 8/7 eldnaH ,pirG   7D

D8   Screw, 3/8-16 x 3/4, Flat  257151 2 wercS paC daeH tekcoS 

 485051 1 tnemtsujdA rotoM ,partS   9D

 741351 1 paC daeH xeH 2/1 3 x 61-8/3 ,tloB   01D

 329051 1 talF EAS 8/3 ,rehsaW   11D

 21D

 675551 1  4/1 1 x 4 launaM srenwO ,noituaC   31D

MK-2000 Electric SAW 					                                     PART LISTS



36

 N/P KM ytQ noitpircseD metI

E Assembly, Pivot Shaft  ngissa 1 

 741451 1 toviP ,tfahS   1E

 210041 2 tfahS toviP ,ralloC   2E

 1  leveL-yatS ,tekcarB   3E

 1 )lioc 4( noisroT ,gnirpS   4E

 1  gniniateR tfahS toviP ,tekcarB   5E

 896151 4 daeH nottuB 1 x 81-61/5 ,wercS   6E

 457151 4 talF EAS 61/5 ,rehsaW   7E

 747151 4 kcoL tilpS 61/5 ,rehsaW   8E

F Assembly, Cutting Head Height Adjustment  a/n 1 

 1 )dutS 2/1 2 x 61-8/3 /w( irT ,bonK   1F

 329051 1 talF EAS 8/3 ,rehsaW   2F

 040132 1 tuN-T   3F

 1 tnemtsujdA thgieH ,tekcarB   4F

F5   Screw, 1/2 x 1/2 Socket Hd. Shoulder, (3/8-16 x 1/2 Thread) 1 151753 

160068

160069

160070

156770-01

166868

154636

160949

150579

166602

152695

160310

 329051 2 talF EAS 2/1 ,rehsaW   6F

G Assembly, Blade Shaft  a/n 1 

 1 etelpmoC ,robrA-tfahS edalB   1G

 495451 2 tfahS edalB ,gniraeB   2G

 936451 1 robrA ,tfahS   3G

 046451 1 rennI ,egnalF   4G

 092231 1 waS-M hcnI 41 retuO ,egnalF   5G

 221251 1 paC daeH xeH ,4/1 1 x 02-2/1 ,wercS   6G

 649351 2 tnemngilA robrA ,niP   7G

 747151 4 kcoL tilpS 61/5 ,rehsaW   8G

 457151 4 talF EAS 61/5 ,rehsaW   9G

 159351 4  4/1 2 x 81-61/5 ,wercS   01G

 1  8/5 x 2/1-2 ,evoorG 2 ,yelluP   11G

 443051 1 61/3 x 8/1 1 ,yeK   21G

H Assembly, Blade Guard  a/n 1 

 1 drauG edalB   1H

 185051 1 toviP drauG edalB ,dutS   2H

 349351 1 kcoL 02-2/1 ,tuN   3H

 259351 1  2/1 ,mihS   4H

 1   Adjustment Bar Blade Guard 5H

 125651 2  42-8/3 ,depmatS ,dnE doR tnioJ llaB   6H

 450132 2 42-8/3 maJ ,tuN   7H

 642132 2 daerhT 2/1 x 81-61/5 ,redluohS 2/1 x 8/3 ,wercS   8H

 1  elameF / elaM 4/1 ,llaB erutainiM ,evlaV   9H

 700751 1 laireS ,gaT   01H

 956551 2 .dH 4/1 lateM ,kcaT   11H

 885551 1  eruliaF drauG edalB ,gninraW ,lebaL   21H

J Assembly, Splash Guard  a/n  

 1  drauG edalB ,niatruC   1J

 327251 1  niatruC retaW ,tekcarB   2J

 806251 1 paC daeH xeH ,2/1 x 02-4/1 ,wercS   3J

 519151 1 talF EAS 4/1 ,rehsaW   4J

MK-2000 Electric SAW 				                                                   PART LISTS



37

 N/P KM ytQ noitpircseD metI

K Assembly, Belt Guard  a/n 1 

 095051 1 rennI drauG tleB   1K

 329051 2  talF EAS 8/3 ,rehsaW   2K

 249351 2 )rehsaw htoot lanretxe /w( xeH 81-61/5 ,tuN   3K

 327151 2 23-XA V ,tleB   4K

 1 retuO drauG tleB   5K

 919051 2 paC daeH xeH ,4/3 1 x 81-61/5 ,wercS   6K

 747151 2 tilpS kcoL 61/5 ,rehsaW   7K

 457151 2 talF EAS 61/5 ,rehsaW   8K

 785551 1 2/1 1 x 3 lavomeR drauG ,noituaC   9K

L Assembly, Splash Curtain  a/n 1 

 659351 1 niatruC hsalpS ,doR   1L

 1 raeR ,niatruC   2L

M Assembly, Table  280331 1 

 1 elbaT   1M

 783431 1 elbaT ,eluR-potS   2M

 405251 4 paC daeH xeH 4/3 x 02-4/1 ,wercS   3M

 149351 4 rehsaW htooT lanretxE /w xeH ,02-4/1 ,tuN   4M

 090331 4 relloR leehW   5M

 249351 4 rehsaW htooT lanretxE /w xeH ,81-61/5 ,tuN   6M

 724651 1 tresnI elbaT ,pirtS dooW   7M

 740151 2 1x 8# .lihP DH naP ,wercS   8M

 a/n 1 )nwohs ton( :yB detcepsnI ,rekcitS   9M

N Assembly, Pump Electric  a/n 1 

 172151 1 A051-G retaW ,pmuP   1N

 810151 1 TPNF 4/1 x TPNM citsalP ,retpadA   2N

 159231 .tF 3 DI 4/1 lyniV ,esoH   3N

 547551 1 A051-G pmuP retaW ,launaM s’renwO   4N

 610451 1 A051-G pmuP retaW ,notraC   5N

 710451 1 A051-G pmuP retaW maoF ,tresnI   6N

P Assembly, Accessory Pack  a/n 1 

 650431 1 waS yrnosaM ,hcnerW   1P

 575351 1 )nwohs ton( yrosseccA ,notraC   2P

 675351 1 )nwohs ton( yrosseccA ,tresnI   3P

P4   Assembly, Rip Guide, Large 
    Rip Guide, Large (Comp) 
Screw, 5/16-18 x 1 1/2 Thumb 
    Nut, 5/16-18 Square 

1
1
1
1

n/a
132332 
150303 
151156 

 730551 1 draC ytnarraW   5P

 519651 1 yrosseccA eliT ,teehS lleS   6P

 357851 1 seireS orP 0002-KM ,launaM srenwO   7P

150591

160972

158144

MK-2000 Electric SAW 			                                                             PART LISTS



38

 N/P KM ytQ noitpircseD metI

SB Assembly, Mtr 110/220v 1 Ph 60 Hz 2 Hp  a/n  

 590132 1 pH 2 zH 06 v032/511 ,rotoM   1BS

SB2
SB3

  Pulley, 2 Groove, 2 -1 /2 x 3/4

    Screw, 5/16-18 x 1/4, Set 

1

2

231083 

174154

231239 
 443051 1 61/3 x 8/1-1 ,yeK   4BS

 126451 1 tlov 511 pmA 02 ,elcatpeceR   5BS

 775051 1 egnahC egatloV ,hctiwS   6BS

 1 BA42JSlMPT daolrevO lamrehT ,hctiwS   7BS

 857931 1  hctiwS ,xoB   8BS

 147931 1 stlov 052/spmA 03 ffO/nO ,hctiwS   9BS

 667931 1  xoB hctiwS ,revoC   01BS

 090132 4 enihcaM daeH dnuoR dettolS 4/1 x 23-01 ,wercS   11BS

 676251 2 daeH xeH 4/3 x 02-4/1 ,wercS   21BS

 475051 1 GSH ,roticapaC   31BS

 214251 1 21F0203CO 0002KM liO ,roticapaC   41BS

 655451 1 )P025LAMEN( tlov 521pmA 02 kcoL tsiwT ,gulP   51BS

 249351 4 rehsaW htooT lanretxE /w 81-61/5 ,tuN   61BS

 457151 4 talF ,EAS 61/5 ,rehsaW   71BS

 276551 1  2/1 2 x 4/3 2 noitceleS droC ,gninraW   81BS

 876551 1 1 x 8/1 2 retpurretnI tluaF dnuorG ,noituaC   91BS

 804451 1  4/3 x 2/1 1 pmuP retaW rof tnemhcattA   02BS

 904451 1 8/5 x 1 hsuP looC ,rotoM   12BS

 N/P KM ytQ noitpircseD metI

Mtr 115 1.5 Hp  a/n  

 1 pH 2 zH 06 v032/511 ,rotoM   1CS

SC2
SC3

  Pulley, 2 Groove, 2 -1 /2 x 3/4
    Screw, 5/16-18 x 1/4, Set 

1
2 231239 

 443051 1 61/3 x 8/1-1 ,yeK   4CS

 1 5CS

 1 daolrevO lamrehT ,hctiwS   7CS

 1  hctiwS ,xoB   8CS

 1 stlov 052/spmA 03 ffO/nO ,hctiwS   9CS

 1  xoB hctiwS ,revoC   01CS

 090132 4 enihcaM daeH dnuoR dettolS 4/1 x 23-01 ,wercS   11CS

 676251 2 daeH xeH 4/3 x 02-4/1 ,wercS   21CS

 1 GSH ,roticapaC   31CS

 214251 1 liO ,roticapaC   41CS

 1 51CS

 249351 4 rehsaW htooT lanretxE /w 81-61/5 ,tuN   61CS

 457151 4 talF ,EAS 61/5 ,rehsaW   71CS

 276551 1  2/1 2 x 4/3 2 noitceleS droC ,gninraW   81CS

 876551 1 1 x 8/1 2 retpurretnI tluaF dnuorG ,noituaC   91CS

 804451 1  4/3 x 2/1 1 pmuP retaW rof tnemhcattA   02CS

 904451 1 8/5 x 1 hsuP looC ,rotoM   12CS

Capacitor, Start EC4189A01SC22 1626821

Assembly,SC

SC6

161099

160950

159487

174154

159488

159539

164864

166485

EC4189A01

OC3050C09

AC Power Cord

170155

n/a

Pump Plug Cord

 N/P KM ytQ noitpircseD metI

SB Assembly, Mtr 110/220v 1 Ph 60 Hz 2 Hp  a/n  

 590132 1 pH 2 zH 06 v032/511 ,rotoM   1BS

SB2
SB3

  Pulley, 2 Groove, 2 -1 /2 x 3/4

    Screw, 5/16-18 x 1/4, Set 

1

2

231083 

174154

231239 
 443051 1 61/3 x 8/1-1 ,yeK   4BS

 126451 1 tlov 511 pmA 02 ,elcatpeceR   5BS

 775051 1 egnahC egatloV ,hctiwS   6BS

 1 BA42JSlMPT daolrevO lamrehT ,hctiwS   7BS

 857931 1  hctiwS ,xoB   8BS

 147931 1 stlov 052/spmA 03 ffO/nO ,hctiwS   9BS

 667931 1  xoB hctiwS ,revoC   01BS

 090132 4 enihcaM daeH dnuoR dettolS 4/1 x 23-01 ,wercS   11BS

 676251 2 daeH xeH 4/3 x 02-4/1 ,wercS   21BS

 475051 1 GSH ,roticapaC   31BS

 214251 1 21F0203CO 0002KM liO ,roticapaC   41BS

 655451 1 )P025LAMEN( tlov 521pmA 02 kcoL tsiwT ,gulP   51BS

 249351 4 rehsaW htooT lanretxE /w 81-61/5 ,tuN   61BS

 457151 4 talF ,EAS 61/5 ,rehsaW   71BS

 276551 1  2/1 2 x 4/3 2 noitceleS droC ,gninraW   81BS

 876551 1 1 x 8/1 2 retpurretnI tluaF dnuorG ,noituaC   91BS

 804451 1  4/3 x 2/1 1 pmuP retaW rof tnemhcattA   02BS

 904451 1 8/5 x 1 hsuP looC ,rotoM   12BS

 N/P KM ytQ noitpircseD metI

Mtr 115 1.5 Hp  a/n  

 1 pH 2 zH 06 v032/511 ,rotoM   1CS

SC2
SC3

  Pulley, 2 Groove, 2 -1 /2 x 3/4
    Screw, 5/16-18 x 1/4, Set 

1
2 231239 

 443051 1 61/3 x 8/1-1 ,yeK   4CS

 1 5CS

 1 daolrevO lamrehT ,hctiwS   7CS

 1  hctiwS ,xoB   8CS

 1 stlov 052/spmA 03 ffO/nO ,hctiwS   9CS

 1  xoB hctiwS ,revoC   01CS

 090132 4 enihcaM daeH dnuoR dettolS 4/1 x 23-01 ,wercS   11CS

 676251 2 daeH xeH 4/3 x 02-4/1 ,wercS   21CS

 1 GSH ,roticapaC   31CS

 214251 1 liO ,roticapaC   41CS

 1 51CS

 249351 4 rehsaW htooT lanretxE /w 81-61/5 ,tuN   61CS

 457151 4 talF ,EAS 61/5 ,rehsaW   71CS

 276551 1  2/1 2 x 4/3 2 noitceleS droC ,gninraW   81CS

 876551 1 1 x 8/1 2 retpurretnI tluaF dnuorG ,noituaC   91CS

 804451 1  4/3 x 2/1 1 pmuP retaW rof tnemhcattA   02CS

 904451 1 8/5 x 1 hsuP looC ,rotoM   12CS

Capacitor, Start EC4189A01SC22 1626821

Assembly,SC

SC6

161099

160950

159487

174154

159488

159539

164864

166485

EC4189A01

OC3050C09

AC Power Cord

170155

n/a

Pump Plug Cord

MK-2000 Electric SAW 					                                          PART LISTS




